TWIN BED
T SIMPLE )

ASSEMBLY INSTRUCTION
L

[
e]
OOOOOO
53|83 wo
c o )

Qo .
ananan
AR







Part List

(Liste des piéces)

BOX 1/2 ENCADRE 1/2
1 2 4

14

Side board Right -1pc
Buffet latéral Droit -1 pc

16

Right headboard -1pc
Téte de lit droitet -1 pc

Side board Left -1pc

Buffet latéral gauche - 1 pc

13

i
LA

CONNECTING BAR -1 pc
BIELLE - 1 PIECE

i
LA

CONNECTING BAR -1

15

21

&

G-2PCS
pc support below - 2pcs SLAT- 10 PCS P'l‘EED_ P
BIELLE - 1 PIECE soutien ci-dessous - 2 pcs (LATTE - 10 PCS) -
23
Hardware
(Matériel)

\#

FRONT BUMPER- 4PCS

PARE-CHOCS AVANT- 4 PCS

BOX 2/2

3]

ENCADRE 2/2

LEFT HEADBOARD -1PC
TETE DE LIT A GAUCHE -1 PC

8]

Back Rails -2 pcs
Dos de barriére - 2 pcs

6 |
RAIL INTERMEDIAIRE - 1 PC

DRAWER FORNT -1PC

IN FRONT OF THE DRAWER - 01 PCS
DEVANT LE TIROIR - 01 PCS

12-R

[~

o]

DRAWER BOTTOM- 1PC
FOND DE TIROIR - 1 PC

X

ﬂ/

BEHIND THE DRAWER- 1 PCS
DERRIERE LE TIROIR - 1 PCS

FACADE DE TIROIR-1PC

B

DRAWER SIDE - 04 PCS
COTE TIROIR -04 PCS

CONNECTING BAR - 1 pc
BIELLE - 1 PIECE

12-L

CONNECTING BAR - 1 pc

BIELLE - 1 PIECE

B

7

SLAT- 10 PCS
LATTE - 10 PCS

22

BLOCK IN FRONT-1PC
BLOQUER DEVANT-1PC

03/14




Check that you've received
H A R D WA R E all hardware listed below.
Hardware List
(Liste du matériel)

OUTLOOK
No.| (PERSPECTIVES) NOTE QTY
M Bolts 5/16"x40 mm 20
(Boulons 5/16"x 40 mm)
@ Flat washer @5/16"x19x1.5 mm
@ (Rondelle plate @5/16"x19x1.5 mm) 28
Lock washer @5/16"x12x1.5 mm
@ (Rondelle de blocage @5/16"x12x1.5 mm) 28
Allen key 80x25x4 mm
@ (clé Alle’n 80x25x4 mm) 1
V Bolts 5/16"x30 mm 8
(Boulons 5/16"x30 mm)
Bolts 1/4"x20 mm
@ V (Boulons 1/4"x 20 mm) 12
Screws @4x30 mm 49
@ @W (Des vis @4x30 mm)
Screws @4x20 mm
el (Des vis @4x20 mm) 58
Screws @4x10 mm
@ g (Des vis @4x10 mm) 44
LINKED METAL
@ (Métal lié) 10
Wheel
@ "‘@ (Roue) 8
METAL BED RAIL BRACKET LEFT 2
(I “i (SUPPORT DE BARRIEREDE LIT EN METAL GAUCHE)
METAL BED RAIL BRACKET RIGHT 2
2 m (SUPPORT DE BARRIEREDE LIT EN METAL GAUCHE)
LINKED METAL 4
>N (METAL LIE)

04/14




STEP 1
(ETAPE 1)

E x4

Bx4

Cx4

STEP 2

12-R

DO THE SAME WITH THE REMAINING DETAIL NUMBER@
FAITES DE MEME AVEC LE DETAIL RESTANT NUMERO@

05/14




STEP3 Ax8 Bx8 Cx8
(ETAPE3) | ©

12-R

X2

100%
12-L

STEP 4 Hx 4 Mx 16 Px2

oy

(ETAPE 4) *~ |~ | ©

‘4100%5 )
N
‘4100%§ )
DO THE SAME WITH THE REMAINING DETAIL NUMBER 5

FAITES DE MEME AVEC LE DETAIL RESTANT NUMERO 5

06/14




STEP 5 [&
(ETAPE 5) |+~

STEP6 Ax8 Bx8 Cx8
(ETAPEG) | ™ =

07/14




STEP 7
(ETAPE 7)

STEP 8 [w+ [
(ETAPE 8) C N

08/14




STEP 9
(ETAPE 9)

STEP 10
(ETAPE 10)

oy)
N

‘4100%§)

09/14




9]

W

STEP 11 [ 22
(ETAPE 11)

Hx8
V

STEP 12
(ETAPE 12)




W
W

STEP 13 | ™
(ETAPE 13)
STEP 14 | =
(ETAPE 14)




M x14
w

STEP 16

STEP 15
(ETAPE 15)

(ETAPE 16)

12/14




STEP 18
(ETAPE 18)

STEP 17
(ETAPE 17)

13/14




COMPLETE




